
J U N E  2 0 2 3  

 

E L  D O R A D O  I R R I G A T I O N  D I S T R I C T  

Watershed Sanitary Survey Update 2022 

 

JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 

 

 

 

P R E P A R E D  B Y :  

 



El Dorado Irrigation District 2023   |   i 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

T A B L E  O F  C O N T E N T S  

Section Page 

1 INTRODUCTION ....................................................................................................................... 1 

1.1 PREVIOUS STUDIES/EXISTING DOCUMENTS .................................................................... 1 

1.2 REGULATIONS .................................................................................................................. 2 
[...]
Fir, as well as some annual grassland. There is also Red Fir, White Fir and Jeffrey Pine at the 
higher elevations.  

The Middle Fork Cosumnes Watershed is also covered predominantly by Sierran Mixed Conifer 
vegetation as well as Montane Hardwood. Within the region of the lower elevations, there is a 
broad mixture of species including Ponderosa Pine, Montane and mixed Chaparral, Montane 
Hardwood, Aspen, Douglas Fir, Sagebrush, as well as some annual grassland. There are also Red 
Fir, White Fir and Jeffrey Pine at the higher elevations.  

The various plant communities found within the watersheds and El Dorado County are shown in 
Figure 7. 



El Dorado Irrigation District  2023   |   15 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 
Figure 7. Plant Communities in El Dorado County26 



El Dorado Irrigation District 2023   |   16 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

2.2 LAND USE AND OWNERSHIP 

Land use and land ownership within the watersheds have remained essentially unchanged since 
the first WSS conducted in 1996. The descriptions of the land uses are discussed in detail in the 
1996 WSS and are incorporated by reference. The watersheds are designated primarily as 
Forest/Recreational and Upland Agricultural Zones. Brief descriptions of the land uses and 
updated data regarding the watersheds are provided below, as available. 

2.2.1 Land Ownership 

Land ownership in the watersheds is a mix of federal, public, and private lands. For the 
Jenkinson Lake watershed, the District owns and operates the recreational facilities while the 
remaining watershed is owned by the U.S. Forest Service, the U.S. Bureau of Reclamation, as 
well as large and small private landowners including the Georgia Pacific and Sierra Pacific 
Corporations. 

The Middle Fork Cosumnes River watershed is also owned primarily by the U.S. Forest Service 
with a mix of large and small private landowners including the Georgia Pacific and Sierra Pacific 
Corporations. A map of the County identifying all federally-owned land within the County is 
shown in Figure 8. 

2.2.2 Population Centers/Major Towns 

The watersheds are generally rural. The more densely populated regions of the County are 
generally to the west of Highway 49 and along Highway 50. Pollock Pines is the most densely 
populated town near Jenkinson Lake and is located just north and east of the watershed. The 
Jenkinson Lake watershed population ranges as high as 101 to 1,000 people per square mile 
near the lake to as little as 100 persons or less elsewhere. 

The Middle Fork Cosumnes River watershed is sparsely populated. Outingdale is likely one of the 
more densely populated areas within the watershed, though a small community. Population 
within the watershed is consistently 100 persons or less per square mile.  

Population density maps for the County and for the Jenkinson Lake and Middle Fork Cosumnes 
River watersheds are shown in Figure 9 and Figure 10, respectively. 

2.2.3 Land Use 

As depicted in Figure 8, a large percentage of the watershed land is federally-owned. The 
federally-owned areas are generally National Forest. Areas shown in gray are not federally-
owned. Other land uses in the County are presented in Figure 11. Land uses within the 
watersheds include: 

 Agricultural Lands; 

 Natural Resources; 

 Open Space; 

 Public Facilities; and 



El Dorado Irrigation District 2023   |   17 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 Rural Residential and Low Density Residential 

Specific recreational uses include the Jenkinson Lake Recreation Area, discussed in Section 
2.2.3.1 of this document. 



El Dorado Irrigation District  2023   |   18 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 
Figure 8. Federally-Owned Land in El Dorado County10 



El Dorado Irrigation District  2023   |   19 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 
Figure 9. Population Density in El Dorado County (2022)6 



El Dorado Irrigation District  2023   |   20 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 
Figure 10. Population Density within Jenkinson Lake and Middle Fork Cosumnes Watersheds (2022)6 



El Dorado Irrigation District  2023   |   21 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 
Figure 11. Land Uses in El Dorado County13 



El Dorado Irrigation District  2023   |   22 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

2.2.3.1 Jenkinson Lake Recreation Area Use 

The Sly Park Recreational Area (Area) is operated by District staff. The Area includes thirteen 
campgrounds, which consist of nearly 200 campsites. The Area is open for recreational use 
including body contact sports, boating, and fishing. The Area is equipped with a variety of 
facilities including camp sites, boat ramps, marina, ADA accessible areas, day use areas and 
parking, toilets, and hiking, biking, and equestrian trails. District staff has documented usage of 
the facilities over time and the data collected over the last five years are summarized in Table 6. 

Table 6. Jenkinson Lake (Sly Park) Recreational Area Statistics (2018-2022)19 

 2018 2019 2020 2021 2022 

Day Use 34,451 37,464 56,396 33,182 31,445 

Boat Use 3,099 3,422 4,107 2,743 2,647 

Overnight 
Campers 

24,793 22,857 17,257 16,329 21,892 

Total Number 
of Visitors 

62,343 63,743 77,760 52,254 55,984 

Source: EID, Sly Park Recreation Area Statistical Information, 2018-2022. 

The number of visitors increased between 2018 and 2020, mainly due to day use, then dropped 
significantly in 2021. The peak in 2020 may be due to COVID-19. The impact of the drought is 
evident in boat use, which peaked in 2020, then dropped, potentially due to low reservoir levels. 
These annual statistics are graphed in Figure 12. A map of the Jenkinson Lake Recreation Area is 
provided in Figure 13. 



El Dorado Irrigation District  2023   |   23 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 

Figure 12. Jenkinson Lake Recreation Area Visitors and Boat Use (2018-2022)19 

 

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

80,000

90,000

2018 2019 2020 2021 2022

U
n

it
s 

So
ld

Day Use Boat Use Camping



El Dorado Irrigation District  2023   |   24 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

 

Figure 13. Jenkinson Lake Recreation Area Map16 



El Dorado Irrigation District 2023   |   25 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

3 DESCRIPTION OF WATER SUPPLY SYSTEMS 
The Reservoir A and Outingdale WTPs and distribution facilities are discussed in the following 
sections. 

3.1 HISTORY OF WATER SUPPLY SYSTEMS 

The history of the water supply systems was described in the first WSS conducted in 1996 as well 
as the updates conducted in 2001, 2013, and 2018. Those documents are incorporated by 
reference. Brief descriptions of the current water supply and distribution facilities are provided 
below. 

3.2 JENKINSON LAKE (RESERVOIR A) WATER SUPPLY FACILITIES 

Jenkinson Lake is supplied by Sly Park Creek, Hazel Creek, and Camp Creek via a diversion tunnel. 
The water is treated at the Reservoir A WTP and distributed to the Sly Park Hills, Pleasant Oak 
Main, and Camino Conduit systems. A description of the water treatment and treated water 
distribution system is provided in the following sections. 

3.2.1 Reservoir A Water Treatment Plant 

The Reservoir A WTP was originally constructed in 1974 and treats water stored in Jenkinson 
Lake. The WTP has a T5 classification which requires that the chief operator maintain a minimum 
T5 level of certification. Modifications have been made to the system over time to improve 
treatment and meet SWRCB requirements. There have been no changes in the process 
previously described in the 2018 WSS Update, as follows: 

The WTP is an in-line direct filtration plant with disinfection. Treatment processes include 
chemical addition (polymer and chlorine) with rapid mixing, twelve-cell dual-media gravity 
filtration using anthracite and filter sand, followed by a chlorine contact basin clearwell and 
additional chlorination. The facility converted from chlorine gas to sodium hypochlorite at the 
end of 2013. Orthophosphate is added at the clearwell for corrosion control. A sodium 
hydroxide feed system at the head of the plant replaced the lime feed system at the end of 
2013. Filter backwash is directed to an equalization basin and pumped to settling/drying beds, 
decanted, then returned to the influent. Treated water is sent to Reservoir A prior to 
distribution, except for a small volume, which is distributed directly to a higher elevation 
pressure zone (Sly Park Hills). 

The WTP has a 56 MGD production capacity. However, the water production is limited by the 
annual supply that is available for diversion, which is 23,000 AFY (21 MGD). The maximum daily 
volume is limited to twice that amount (42 MGD). The District’s annual water right is for 33,400 
AFY, resulting in a maximum production capacity of approximately 60 MGD. The outlet works at 
Sly Park Dam have a discharge capacity of 80 MGD. 



El Dorado Irrigation District 2023   |   26 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

3.2.2 Reservoir A Distribution System 

Reservoir A is a concrete lined and covered storage reservoir with a 2.3 MG capacity. It has a 
screened roof vent and overflow with a sealed access hatch. Water from Reservoir A is routed to 
either the Camino Conduit and/or the Pleasant Oak Main (POM), as dictated by system 
demands. A small amount of water is supplied to the Sly Park Hills Pressure Zone to serve 
customers at higher elevations. This water comes from the clearwell at Reservoir A WTP, not the 
actual storage reservoir. 

Water transmitted via the Camino Conduit is routed to Reservoirs 2/2A where water can be met 
with Reservoir 1 WTP; water transmitted via the POM is conveyed to Reservoirs B and C. From 
Reservoir C, water is routed to Reservoir 7A/7B, where it enters the Diamond Springs Main 
(DSM). From the DSM, water is further conveyed to Reservoir 9. From Reservoir 9, the DSM 
conveys water through the Diamond Springs/El Dorado, Logtown, Shingle Springs, and Cameron 
Park service zones, terminating at Reservoir 12A/12B east of Cameron Park. 

The Reservoir 1 distribution and the DSM of the Reservoir A distribution are connected by the 
Lateral 8.0 South and Highway 49 Intertie of the respective systems. DSM Lateral 3.6 North 
extends northwest, serving commercial areas along Missouri Flat Road. During months of low 
demand (October – April), Reservoir A WTP serves the entire main (0910001) distribution 
system. 

The distribution system has a D5 classification and requires that the chief operator maintain a 
minimum D5 level of certification. 

3.3 OUTINGDALE WATER SUPPLY FACILITIES 

The Outingdale system is a satellite distribution system that is served by a small WTP on the 
banks of the Middle Fork Cosumnes River. Water is collected from the Middle Fork Cosumnes 
River, treated, and distributed to Outingdale customers. A description of the water treatment 
and treated water distribution system is provided in the following sections. 

3.3.1 Outingdale Water Treatment Plant 

The Outingdale WTP is a 100 gpm system that serves a small satellite water system. The 
treatment system is a U.S. Filter Trident Microfloc packaged treatment plant consisting of an 
upflow clarifier and multi-media filter with anthracite coal. Raw water is collected via a flexible 
hose with an inlet screen and two trash pumps that pump water through a sand separator and 
into a tank, from which it is then boosted with two vertical pumps to the plant from the Middle 
Fork Cosumnes River. The system implements a polymer coagulant, soda ash for pH adjustment, 
and pre- and post- chlorination using sodium hypochlorite. The backwash system is either 
initiated manually or triggered by headloss or time; there is a waste tank, return pumps, and 
filter to waste (FTW). Decanted backwash water is pumped from the holding tank to the WTP 
headworks. 



El Dorado Irrigation District 2023   |   27 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

3.3.2 Outingdale Distribution System 

The Outingdale distribution system consists of two treated water storage tanks and a 
distribution network. Both water storage tanks are bolted steel. The Lower Tank is located at the 
Outingdale WTP and the Upper Tank is located at the higher elevation zone. Both tanks are 
equipped with screened roof vents and overflows as well as sealed access hatches. The Upper 
Tank has an 80,000 gallon capacity and the Lower Tank has a 60,000 gallon capacity. 

The distribution system is divided into the Upper and Lower Zones, which are further divided in 
the Zones 1 and 2, resulting in four zones. Each of the zones operates within 75 to 100 psi. The 
high service pump station transmits water from the WTP to the Upper Tank and the Upper 
Booster Station, which is located at the Upper Tank, pumps water to the Upper Zone 2. The 
Lower Booster Station pumps water from Lower Zone 1 to Lower Zone 2. 

The distribution system consists of 4- to 6-inch pipelines. Pipeline materials are primarily PVC 
with some asbestos cement pipe (ACP), which is replaced on an as-needed basis. No water 
quality issues have been associated with the ACP. 

The distribution system has a D1 classification and requires that the chief operator maintain a 
minimum D1 level of certification. 

  



El Dorado Irrigation District 2023   |   28 
WATERSHED SANITARY SURVEY UPDATE 2022 – JENKINSON LAKE AND MIDDLE FORK COSUMNES RIVER WATERSHEDS 

4 SOURCE WATER QUALITY 
The quality of the source water provides an indication of whether there are impacts to the 
source water from potentially contaminating activities within the watershed. The District 
collects water quality data for a handful of constituents to identify issues or possible trends that 
may be associated with seasons, weather, or watershed activity. 

4.1 BACTERIOLOGICAL WATER QUALITY 

The District collects total coliform and Escherichia coli (E. coli) samples on a monthly basis (at a 
minimum). Coliform is naturally present in the environment and are not harmful to humans but 
used as an indicator organism for the potential presence of microbial contamination. E. coli is 
directly related to the presence of fecal pathogens. The presence of E. coli indicates that the 
water may be contaminated with human or animal wastes. E. coli can cause short-term 
gastrointestinal upset such as diarrhea, cramps, nausea, headaches, and other symptoms. 

4.1.1 Jenkinson Lake Bacteriological Water Quality 

During the winter months, the District collects an average of one bacteriological sample per 
month at the Reservoir A WTP intake from Jenkinson Lake. During the spring and summer 
months, samples are collected more frequently at the intake and at Sly Park Reservoir Sierra 
Swim Area. The requirement for bacteriological monitoring of source water is dictated by 
California Health and Safety Code Section 115842(a)(2), which states: 

Article 1. Recreational Use of Reservoirs 

§115842. (Sly Park Reservoir) 

(a) Recreational activity in which there is bodily contact with the water by any participant is 
allowed in the Sly Park Reservoir provided that all of the following conditions are 
satisfied: 

(1) The water shall receive complete water treatment, including coagulation, 